J98YS ST {0 PUS SBLIT 8L Lo PRIEINUT 1ayM SSj0Y yound pue ewl BACGE St UG N3 JopLiG Bull B U} LONBLSIY SIU} S OF

SFONIUIITY FSLNL YOS TAVS O

S700L A31VHId0 YIDORIL HOd d3SnN LON »

LD ANIZYSYIN ONOTIYNOILAG (€

WYY LOVINOD ANNOHY dvHM IYNOILDO (2
LIM LNAAHOVYLLY LHSIEM TYNOILLO {1
‘HO- 3543A3Y 335 OSTV

e e

{OX-D L3-69)

ANTYOL
‘SHTNI 0409

QILYHIL0 H3DDHL AVIINBND3S

LOVINCD

LS 05 sr 8 Ly OF

{S La-aa}
ANDHCL
‘SAT-NI02-09

ANTFWITACUNT ¥ SINDILYANIND SHNIANOTD
OTTOM HOd SYAVLNIWITY SYILYWNIN SYHOAVAYTD
SHIVVN JLYWNING a24-1100

SS0SL

NOLSIH HIAIHG

ATEHNIASSY

LZ ONY

0Z s3I
SAANTIONI
Z7 WaLlkw

13

Z50LLdl LS SL4vd HLIMm 38N
86/LL 4A3Y L-50LLd]

(E5N0 S51-pEL)
INOBCL
"SH-NI §EL-GT)

(oMW 1EL60H)

anducl
"SETNI 80168

{OX-ND 1T1-501)

Elale e T
'S8TNI G0L-G6

(MWD L0Z-p8L)
3NOYOL
“SETM 031081

\)



Stanley Fastening Systems

75085 Parts List:|ir1105-2rREVG
To be Used with tool parts illustration: ip11051reve
_and operation and maintenance manual: |103s0s
Serial Number on the Tool: 75055 8190|000 and Higher
ITEM PART # DESCRIPTION ITEM PART # DESCRIPTION
1 105748 SCREW,SFHCS, M8x1.25x20 56 103768 PIN,MAGAZINE COVER
2 103785 DEFLECTOR 57 105780 PIN,LATCH
3 MSCE6100-30 SCREW,SHCS,MB6X1.00X30 58 103851 BOLT,SQUARE(SPECIAL)
4 103816 CAP,FRAME : 58 ~ 1103776 MAGAZINE STOP
5 103859 NUT,HFN,M8X1.25 61 107310 SPRING,C.T,,INNER
6 103760 BUMPER,TOP 82 107221 NOSE,MACHINING 75085
7 103767 SPRING HEAD VALVE &3 103871 COVER,CONTACTARM
8 103761 VALVE, HEAD 65 {10577 SPRING, C.T. OUTER
9 IMRGO41830 O-RING,1.638X.118 66 103885 NUT,ADJUSTING
10 103813 O-RING, 2.237 x 1.03 67 103864 ADAPTER
11 103818 RETAINER,CYL SLEEVE - &8 103792 ARM,LOWER CONTACT -
12 103814 SEALCYLINDER 69 103838 PINNOSE .
13 850006 O-RING,1.987X.103 70 103828 CORE TIP,MACHINING
14 104587 CYLINDER ral 105802 LABEL MODEL 75085
15 851753 O-RING,2.734X 139 72 104500 COVER ,MAGAZINE
16 104605 RING,CYLINDER SLEEVE 73 103838 SPRING,TORSION
17 103862 GARTER BAND 74 103812 COVER,CORE S5
18 103826 O-RING,PISTON,URETHANE 75 104613 SPRING,PUSHER ASSEMBLY
18 103758 PISTON 76 103846 PUSHER,SS
20 juB2111.2 PIN,SPRING,.125X.69 77 105793 CORE ASSEMBLY
21 UB4804.1 PIN,SPRING,.219X.69 78 103791 HANDLE PUSHER
22.21.20 1106075 KIT,DRIVER REPLACEMENT-75085 79 |sTv2 KIT, TRIGGER VALVE-SPEED STEM
23 103802 SEAL,FRAME TO CYL CAP 80 [T55082 ROCKER,TRIGGER
24 103817 PROTECTOR,FRAME 81 MPDO16012 PIN,DOWEL, 062X.459
25 106797 LABEL 82 100807 ASSEMBLY, TRIGGER
25 105811 SCREW,TRIGGER PIVOT 83 |TVAS KIT, TRIGGER VALVE
27 104616 FRAME,OVERMOLD 84 100387 SPRING, COMPRESSION
28 103758 BUMPER,BOTTOM 85 SEQ2 KIT,SEQ TRIP CONV.
29 103803 GUIDE,DRIVER, 75085 86  |MPP0O30020 PIN,SPIROL M3X20MM
31 103782 BOTTOM,FRAME i 87  {105821 SLEEVE,FRAME GUARD
32 |MSCE100-35 SCREW,SHCS M&X1.00X35 83 851834 LABEL, TRIPADS.
33 MSCE100-30 SCREW,SHCS M6X1.00X30 89 106859 KIT,TRIGGER VALVE
34 105773 ARM,UPPER CONTACT ASSY- 90 107181 TRIGGER OPER TRIGGER ASSY
35 105808 COVER,CONTACT ARM ASSEMBLY g2 106961 BEARING,COVER PIN
36 100298 _|PIN,SPRING,M3X30MM 93 106833 LABELWARNING, TRIGGER OPER
37 MHE3050-100 NUT,ESN,M3X0.5 (u} ‘
38 _--1106953 UPPER TRIP GUIDE ASSY
40 .-+ RG198907-1 O-RING,1.989X.070
41 IMHEGT100-100 NUT,ESN M6X1 -
42 105782 BRACE,LUG
43 103808 SEAL,CYLINDER END CAP
44 104602 CAP,FRAME END
45 103318 RETAINER.END CAP
46 MSC5080-25 SCREW,SHCS,M5X0.80X25
47 103785 CAP.MAGAZINE END
48 104612 WASHER ’
49 105786 SPRING,LATCH LEVER
80 103806 BUSHING,SPRING
51 103447 TOGGLE MAGAZINE ’
52 MPG030012 PIN,SPRING M3X12MM
53 103858 PIN,SPRING,4X20MM
54 105809 |LABEL WARNING
&5 103795 DISC,LATCH STOP




